Village of Ossining
16 Croton Avenue
Ossining, NY 10562

Tel. (914) 941-3554
Fax (914) 941-5940
www.villageofossining.org

Karen M. D’Attore
Village Manager

December 20, 2022

Carolyn Stevens, Chairperson

Ossinming Planning/Architectural Review Board
John-Paul Rodrigues Operations Center

101 Route 9A - P.O. Box 1166

Ossining, NY 10562

Re: Site Plan Amendment for Indian Brook Water
Treatment Plant (IBWTP)

Dear Chairperson Stevens:

The Village of Ossining (“Village”) secks to amend the conditional site plan approval issued by the
Town of Ossining Planning Board (“Board”) lor the new Indian Brook Water T'reatment Plant
“IBWTP” or “Plant”).

Conditional Site Plan Approval [or the new IBWTP was adopted by the Board on December 12,
[...]
CHECKED BY:  D. SHEERAN gl 11 261
HAZEN AND SAWYER INDIAN BROOK WATER TREATMENT PLANT SITE PLAN sweer — or T
[ —— 0 e - 498 SEVENTH AVENUE, 11th FLOOR DRAWING
MEASURE 1* THEN DRAWING NEW YORK, NEW YORK 10018 SHEET 1 OF 3 NUMEBER: C-06
REV ISSUED FOR DATE BY 1S NOTTO FULL SCALE

FINAL WCDOH SUBMITTAL



16' DOUBLE LEAF SWING GATE YARD INLET YI-6
(SEE DETAIL, DWG C-22)

EAST RETAINING WALL Notes:

DAYLIGHT 8" DIP DRAIN WEIR MANHOLE WHMH-2 STORM MANHOLE MH-4 (SEE DWG €-12) 1. SEE DWG C-10 FOR YARD PIPING.
INV: 138.23 STORM MANHOLE MH-5 UNDERGROUND STORAGE CHAMBERS STORM MANHOLE MH-3 2. SEE DWGS C-14 AND C-15 FOR ALL STORM DRAIN PROFILES.
s 8 ROWS OF 7 UNITS, CULTEC 902-HD 3. SEE DWG C-21 FOR TYPICAL ROADWAY CROSS-SECTIONS.
Sl STORM MANHOLE HMH-6 (SEE DETAIL, DWG C-21) BOLLARDS, TYP 4. SEE DWG C-27 FOR FLARED END SECTION OUTLET PROTECTION.
’ YARD INLET Y1-7 4 (SEE DETAIL, DWG C-18) 5. SEE SPILL CONTAINMENT PAD DETAIL ON DWG C-19 FOR ADDITIONAL
18" FES SDO-3 30" RW OVERFLOW WITH DUCKBILL INFORMATION.

SPILL CONTAINMENT PAD

BY: LWALLACE

FINAL WCDOH SUBMITTAL

Fle: G:\BMS\HAZEN-PW\DUSI4096\G~07 Saved by LWALLAGE Save date: 7/26/2021 9:53 AN

PLOT DATE: 7/26/2021 531 P

SEE NOTE 4 CHECK VALVE AND OUTLET PROTECTION e DTN DG C1. FOR PROTECTION BELOW THE OVERFLOW, USE RIPRAP WITH A D50 EQUAL
(SEE DETAIL, DWG C-21) & ROOF DRAIN (¢ . ) TO 9". SEE DWG M-18 FOR ADDITIONAL INFORMATION.
X X g 3 (SEE DWG P-02) CONTAINMENT PAD DRAIN 7. PROPERTY LINE SHOWN IS PER MAP ENTITLED 'OLD CROTON AQUEDUCT -
\ f (SEE DETAIL, DWG C-19) CITY DEPARTMENT OF WATER SUPPLY, GAS AND ELECTRICITY, PROPERTY
\ 8 [l GRASS PAVERS R OF OSSINING & NEW CASTLE, SCHOOL DISTRICT NO. 3 - SHEET NO. 101A'
s e Nt (SEE DETAIL, DWG C-19) 4" CONCRETE RAMP 8. THE 10' DIMENSION ON THE SWALE REFERS TO THE LIMITS OF THE ROCK
S (SEE DETAIL, DWG C-19) LINING. THE ROCK LINING HAS BEEN HIDDEN FOR CLARITY.
15" FES SDO-4 HYDROGEN PEROXIDE BUILDING
| seenore . FFE: 166.00
(SEE DETAIL, DWG C-21) ol 4 (SEE DWG S-35)
INV: 140.00 1 (SEE DETAIL, DWG C-18)
STORM MANHOLE MH-9 T
£ — TOMCO TANK
CONCRETE WALKWAY vy
— X 14" WASHWATER (SEE DWG M-23)
(SEE DETAIL, DWG C-20) i TANK OVERFLOW CCONCRETE CURB
SWALE OF-1 — SEE NOTE 6 WEIR MANHOLE WMH-1
SEE NOTE 8 S vy a (SEE DETAIL, DWG C-18) MAINTENANCE ROAD
(SEE DETAIL, DWG C-27) = ——— Af———— (SEE DWG C-11)
20" CLEARWELL — L& - UNDERGROUND STORAGE
OVERFLOW, TYP CHAMBERS
(SEE DWG M-14) 5 7 ROWS OF 16 UNITS,
3 WETLAND OW-1 ” 7 77 CULTEC 902-HD
FLAG POLE STAND & # 7 /) // & (SEE DETAIL, DWG C-21)
(SEE DETAIL, DWG C-22) /// 4 e g
A // 7,0 BIORETENTION CELL
15" FES SDO-2 7S (SEE DETAIL, DWG C-19)
SEE NOTE 4 /// // // //
‘SEE DETAIL, DWG C-21 YARD INLET YI-5
! ' O, ) "/ 7
STORM MANHOLE MH-8 // Vs S PERIMETER FENCE, TYP
% 9 ,, 7 A (SEE DETAIL, DWG C-22)
STORM MANHOLE MH-7 " /// 7 /// / (16 L MANHOLE. Tve
7 |
WEST RETAINING WAL NN WATER g —— U S (ote De £09)
(SEE DWG C-12) 7 /// s // TREATMENT 55 S
Wy / — — 3
| pac sutLoma CLEARWELL REER ROO{AREA I INID 7/, — A ° Z
FFE. 161.00 i Seeowondz) /7 / .7 PLANT ; P N —
(SEE DWG 5-34) o // /// , /// /Pl ror pumster _—
2 Kl (NI 7 # FFE 166.00 1 IS m — —
ENTRANCE SIGN ’ / L
9 707 7/, 7 g )
(seEowe A-20) / /// /// 20 /7 /// 2| R
7
e ] . N Ay A f
s Y ‘ // YA 7 DEPRESSED CURB T
© ~ < 0, 9y EOP: 165.43 s v,
= x Z Z TC: 165.43 .l 155.00,
3 N = K 19583 <
w
z — T ¥ = o
2 NN < b S e
E 177 # RS 2 [ g 3.50°
| E— > Bs I g o] s \
H s © 7 X 3 e X, 157.07 b
wl ) @ L R
o J hd 157.59
©
o
& —
16052 \ |9 SN /
7 S P800 ) 165.03 165 -
LOW-LIFT 160.72 18164 2 & i £ s 50 S -
UM ) —_
STATION % ® = -~
- 165.60 ~
- = s ~ T
o= S T65.74 &
F X 165.32 -
» 66 ——— 3
[ 5 I - = — fi70) 2
8 R ——— —
* i
— - — -
— g\ —— S
= * 166 — SEWER CLEANOUT, TYP
GAS METER TO BE e (SEE DETAIL, DWG C-20)
INSTALLED PER CON —
EDISON DETAILS YARD INLET YI-2 4.5" PERFORATED PVC FLOATED SOLIDS TANK 2
FOUNDATION DRAIN (SEE DWG M-17)
PAVEMENT RESTORATION SEE DWG 518
NEW UTILITY POLE TO (SEE DETAIL, DWG C-19) [§ ) FIRE HYDRANT
BE INSTALLED UNDER ' GRASS SWALE ODA-01 (SEE DETAIL, DWG C-21)
E* CONTRACT (SEE DETAIL, DWG C-27) PLASTIC VALVE BOX
ENTRANCE GATE (SEE DETAIL, DWG C-20)
(SEE DETAIL, DWG C-22) o L RAlYSE CANOPY LIGHT POLE, TYP i<
(¢ ) STORM MANHOLE MH-1 (oot DevArl. WG c.28) CONCRETE WALKWAY, TYP
YARD INLET YI-1 CHANGE IN CROSS SLOPE . (SEE DETAIL, DWG C-20)
(SEE DETAIL, DWG C-18, TYP) OF ENTRANCE ROAD (SEE DETAIL, DWG C-21)
SEE NOTE 3
SANITARY MANHOLE, TYP
PRECAST PLANTERS 4
(SEE DWG A-12) (SEE DETAIL, DWG C-18) _
- YARD INLET YI-4 GRAVEL DIAPHRAGM
(SEE BIORETENTION -
1715 A VGLATION OF SECTON 7200 OF THE NEW 10RK STATE YARD INLET YI-3 DETAIL, DWG C-19)
SreCon o & LEniSes FROSoli Bichess 1o A e ASPHALT PAVEMENT, TYP CONCRETE CURB
B Cuess oo Se PP A (SEE DETAIL, DWG C-19) (SEE DETAIL, DWG C-19)
T ALTERING ENGNEER SHALL AP T THE 1M W SEAL A3 PLAN SWITCHGEAR ON
g oD oY a5 SERATRE, TE 20 10 0 20
SO S reame pesee T o R RO — CONCRETE PAD . e
SCALE: 1" = 20' (SEE DWG E-02) SCALE: 1" = 20
PROJECT
e ) PO VILLAGE OF OSSINING Ly 2021
DESIGNED BY: L. WALLACE aze NEW YORK CIVIL HAZEN NO. 90199-000
ORAWNEY: L. WALLACE CONTRACT NO, -
cHeckedv:  D. SHEERAN HAZEN AND SAWYER sweer 2 or 261
INDIAN BROOK WATER TREATMENT PLANT SITE PLAN — B
[ — 0 e - 498 SEVENTH AVENUE, 11th FLOOR DRAWING
L, T NEW YORK, NEW YORK 10015 SHEET 2 OF 3 W g7
REV 1SSUED FOR DATE By | 1SNOTTOFULLSCALE




Attachment 2
2021 and 2022 WCDOH Approvals



George Latimer
County Executive

Sherlita Amler, M.D
Commissivner of Health

November 22, 2021

Hazen and Sawyer

498 Seventh Avenue, 11" Floor
New York, NY 10018

Attn: Michael V. Broder, P.E.

RE: File I.D. C19-015
Approval of Plans for
Village of Ossining Indian Brook
Water Filtration Plant
Ossining (V)
PWS I.D: NY5903451

Dear Mr. Broder:

Enclosed is an Approval of Plans for Public Water Supply Improvement issued this day and appraved plans
prepared by you consisting of two hundred thirty seven (237) sheets, dated May, 2021 for the above
referenced project. This approval is issued pursuant to 10NYCRR Part 5, Subpart 5-1, Section 5-1.22 and
Chapter 873, Article VII, Section 873.707.1, of the Laws of Westchester County.

The Approval of Plans for Public Water Supply Improvement and approved plans should be filed in the
appropriate office of the applicant. The Applicant is obligated to comply with each of the conditions
stipulated in this Approval of Plans for Public Water Supply Improvement.

Supervision of the construction by a licensed and registered professional engineer in the State of New York
who will furnish a certificate of construction compliance to the Westchester County Department of Health is a
responsibility of the Applicant.

The certificate of construction compliance, including two (2) sets of As-Built plans and results of acceptable
bacteriological analyses of water, and satisfactory pressure leakage test (see conditions of approval) must be
forwarded promptly to this office after completion of construction. Please note that an Approval of Completed
Works, issued by the Westchester County Department of Health, is required before this construction may be
put into service.

The contract language and bid specifications have also been reviewed by NYSDOH for compliance with
applicable New York Executive Law Article 15-A requirements and found to be acceptable through the
inclusion of appropriate Minority and Women's Business Enterprises - Equal Employment Opportunity
(MWBE-EEQ) language and goals. If you should have any questions or need assistance with the MWBE-EEQ

program, please contact the NYS Environmental Facilities Corporation.
REDUCE
@)
On&&:

Department of Health
25 Moore Avenue
Mount Kisco, New York 10549 Telephone; (914) 864-7332 Fax: (911) 313-1691



Page (2)
Attn: Michael V. Broder, P.E.
November 22, 2021

The approved plans call for the construction of a water filtration plant, rated 7 MGD design capacity — to treat
raw water from two (2) surface water sources: Croton Reservoir and Indian Brook Reservoir, consisting of
three (3} 50 HP Flowserve model 10LR-14B raw water pumps, each rated 2,800 gpm at 56 feet of total
dynamic head (TDH), one (1) USGI Chemical Feed model 32-055 Potassium Permanganate {KmnQ.) feeder at
low lift pump station, rated 34 Ib/day, One (1) USGI Chemical Feed model 32-055 KmnO, feeder at the water
treatment building, rated 13 Ib/day, One (1) Excell model 600PS Polymer Blending Skid, rated 110 gpm at 65
psig, two (2) Grundfos model DDA-60-10-AR/V/C metering pump for KmnQa and Polymer injection system,
each rated 0.2-2.2 gph, two {2) Grundfos model DDA 12-10 AR/V/C metering pumps for Poly Aluminum
Chloride (PACL) injection system, each rated 1.5-12.2 gph, one (1) 18 ton Tomco2 model 1875CAND Carbon
Dioxide Tank and feed system, one (1) Statiflo model Statiflo 600 raw water static mixer, rated 2.4-7.0 MGD,
two (2) stage flocculation with eight {8) Lightin model 15Q1 flocculators, each rated 1,800 rpm, four (4)
21'X12’ Dissolved Air Flotation (DAF} basins, rated 5.1 gpm/sq.ft, two (2} Atlas Copco mode! SF 15+ FF air
compressors, each rated 48.7 cfm at 145 psig, three (3) Aurora model 411 DAF recycle pumps, each rated 322
gpm at 247 feet TDH, two (2) Blue-White model M-324-NKL metering pumps for pre filter Sodium
Hypochlorite Injection system, each rated 1.2-3.7 gph, five (5} 20°X10’ Anthracite/Sand Dual Media filtration
units, rated 6.5 gpm/sq.ft, two (2} 48 HP Gardner Denver model 6M-DSL Sutorbilt Series air scour blowers,
rated 600 scfm at 12 psig, four (4) Flowserve model AMSX12A filter-to-waste and waste washwater recycle
pumps, rated 243 gpm at 47.8 feet TDH, two (2) Flowserve model 3K10x8-16RV M3 filter backwash pumps,
each rated 4,200 gpm at 41 feet TDH, two (2) Blue-White model M-324-NKL metering pumps for post filter
Sodium Hypochlorite Injection system, each rated 0.9-7.5 gph, two (2) Grundfos model DDA-12-10-AR/E/C
metering pumps for Sodium Hydroxide injection system, each rated 2.74-8.5 gph, two (2) Goundfos model
DDA-30-4-AR/V/C metering pumps for Phosphoric Acid injection system, each rated 0.4-2.7 gph, two (2}
Grundfos model DDA-30-4-AR/V/C metering pumps for Hydrofluosilicic Acid injection system, each rated 0.3-
0.9 gph, three (3) Flowserve model 6LR-185A finish water pumps, each rated 2,800 gpm at 248 feet TDH, two
(2} Xylem model Wedeco Spektron 900e Ultra Violet Reactors, each rated 12 mJ/em? at 7 MGD and related
appurtenances at Indian Brook Water Treatment Plant, Ossining (V).

Delroy Taylor, P.E.
Assistant Commissioner
Bureau of Environmental Quality

DT:ZT:ME

Enclosure

cc:  Julie Herzner, P.E., Hazen and Sawyer
Andrew Tiess, Superintendent of Water & Sewer, Ossining (V)
Paul Fraioli, P.E., Village Engineer, Ossining, {V)
Brock Rogers, P.E., NYSDOH
File



NEW YORK STATE DEPARTMENT OF HEALTH
APPROVAIL OF PLANS
FOR PUBLIC WATER SUPPLY IMPROVEMENT

THIS APPROVAL IS ISSUED UNDER THE PROVISIONS OF 10 NYCRR, PART 5, SUBPART 5-1, SECTION 5-1.22 AND
CHAPTER 873, ARTICLE VII, SECTION 873.707.1 OF THE WESTCHESTER COUNTY SANITARY CODE

1, APPLICANT 2. LOCATION OF WORKS 3. COUNTY 4, WATER DISTRICT
Village of Ossining Ossining (V) Westchester -
5. TYPE OF PROJECT:
{} 1Source {X) 3 Pumping Units (X} S Fluoridation (X) 7 Distribution
(X) 2 Transmission {X) 4 Chlorination (X) 6 Other Treatment - U.V, () 8Storage
(X) 9 Other - Manganese Removal (X) 10 Other Treatment — Corrasion Control

REMARKS: The approved plans call for the construction of a water filtration plant, rated 7 MGD design
capacity - to treat raw water from two (2) surface water sources: Croton Reservoir and Indian Brook
Reservoir, consisting of three (3) 50 HP Flowserve model 10LR-14B raw water pumps, each rated 2,800
gpm at 56 feet of total dynamic head (TDH), one (1} USGI Chemical Feed model.32-055 Potassium
Permanganate (KmnO,) feeder at low lift pump station, rated 34 Ib/day, One (1) USGI Chemical Feed
model 32-055 KmnQ, feeder at the water treatment building, rated 13 Ib/day, One (1) Excell model
600PS Polymer Blending Skid, rated 110 gpm at 65 psig, two (2) Grundfos model DDA-60-10-AR/V/C
metering pump for KmnO4 and Polymer injection system, each rated 0.2-2.2 gph, two (2} Grundfos
mode! DDA 12-10 AR/V/C metering pumps for Poly Aluminum Chloride {PACL) injection system, each
rated 1.5-12.2 gph, one (1) 18 ton Tomco2 model 1875CAND Carbon Dioxide Tank and feed system, one
(1) Statiflo model Statiflo 600 raw water static mixer, rated 2.4-7.0 MGD, two (2) stage flocculation with
eight (8) Lightin model 15Q1 flocculators, each rated 1,800 rpm, four {4) 21’X12’ Dissolved Air Flotation
(DAF)} basins, rated 5.1 gpm/sq.ft, two (2) Atlas Copco model SF 15+ FF air compressors, each rated 48.7
cfm at 145 psig, three (3) Aurora model 411 DAF recycle pumps, each rated 322 gpm at 247 feet TDH,
two (2} Blue-White model M-324-NKL metering pumps for pre filter Sodium Hypochlorite Injection
system, each rated 1.2-3.7 gph, five (5) 20'X10’ Anthracite/Sand Dual Media filtration units, rated 6.5
gpm/sq.ft, two (2) 48 HP Gardner Denver model 6M-DSL Sutorbilt Series air scour blowers, rated 600
scfm at 12 psig, four (4) Flowserve model 4MSX12A filter-to-waste and waste washwater recycle pumps,
rated 243 gpm at 47.8 feet TDH, two (2) Flowserve model 3K10x8-16RV M3 filter backwash pumps, each
rated 4,200 gpm at 41 feet TDH, two (2) Blue-White model M-324-NKL metering pumps for post filter
Sodium Hypochlorite Injection system, each rated 0.9-7.5 gph, two (2} Grundfos model DDA-12-10-
AR/E/C metering pumps for Sodium Hydroxide injection system, each rated 2.74-8.5 gph, two (2)
Goundfos model DDA-30-4-AR/V/C metering pumps for Phosphoric Acid injection system, each rated
0.4-2.7 gph, two (2) Grundfos model DDA-30-4-AR/V/C metering pumps for Hydrofluosilicic Acid
injection system, each rated 0.3-0.9 gph, three {3) Flowserve model 6LR-18SA finish water pumps, each
rated 2,800 gpm at 248 feet TDH, two {2) Xylem model Wedeco Spektron 900e Ultra Violet Reactors,
each rated 12 mJ/cm? at 7 MGD and related appurtenances at Indian Brook Water Treatment Plant,
Ossining (V).

By initiating improvement of the approved supply, the applicant accepts and agrees to abide by and conform with
the following:

a. THAT the proposed work be constructed in complete conformity with the plans and specifications approved this
day or approved amandments thereto.

b. THAT the proposed works not be placed into operation until such time as a Completed Works Approval is issued
in accordance with Part 5 of the New York State Sanitary Code and Article VI, of the Westchester County
Sanitary Code.



THAT the proposed water distribution lines be disinfected in accordance with the AWWA Standard €651-05
except for Section 4.4.2, for disinfecting water mains.

THAT two acceptable results of bacteriological analyses of samples of water collected from the new distribution
system main after disinfection and before use of the mains at 24 hour intervals shall be submitted to the
Westchester County Department of Health in accordance with Section 5.1 of the AWWA Standard C651-05.

THAT supervision of construction be by a licensed and registered professional engineer in the State of New York

who shall furnish a certificate of construction compliance and two (2) sets of As-Built plans after completion of
construction.

THAT the Department must be notified 48 hours prior to the Pressure Test in order for a representative to verify
such test.

THAT this approval is valid for one (1} year.

THAT any temporary water mains installed during construction of the above mentioned water supply
improvements shall not be placed into service until the tempeorary piping installed is disinfected in accordance
with AWWA Standard C651-05 except Section 43.4.2, and until acceptable bacteriological test results are
accepted by this Department.

THAT a request for an extension of the expiration date of this permit must be received by this Department
before the permit’s expiration date. Request received after the permit has expired will not be considered.

WIIA GRANT CONDITIONS:

i

THAT the MWABE utilization plan or waiver request with documentation of good faith efforts shall be submitted